



# WPRR

431 South Cascade Ave.  
Colorado Springs, CO 80903  
Phone: (719) 447-4627  
Fax: (719) 447-4631

## Women's Professional Rodeo Association

### Drug Chart Quick Read

This chart is for informational purposes and is not a substitute for consultation with a licensed veterinarian regarding administration of any drug to a particular horse. Drugs on this list may not be appropriate for some horses. Do not administer more than one permitted NSAID at a time. Whenever two NSAIDs are administered, one must be discontinued at least three (3) days prior to competing. Whenever any NSAID is administered that does not appear on the permitted list, it must not have been administered during the seven days prior to competing.

**THIS CHART IS FOR QUICK REFERENCE ONLY AND SHOULD NOT BE USED IN PLACE OF STUDYING THE COMPETE WPRR EQUINE DRUGS AND MEDICATIONS POLICY.**

For guidelines on any other drug or medication, call USEF HOTLINE 800.633.2472

MEDICATION NAME	MAX DOSAGE PER POUND OF BODY WEIGHT	LATEST ADMINISTRATION HOUR PRIOR TO COMPETITION	DOSAGE EXAMPLE OF 1000 LB HORSE (If using a different concentration the dosage may be different.)	MAX SUCCESSIVE DAYS	ADMINISTRATION METHOD (single dose per 24 hours unless specified otherwise)
<b>Diclofenac</b> (Surpass®)	5 inch ribbon, ½ inch thick, one site	>12 hours	—	10 days	Topical, 2 doses each day, 12 hours apart
<b>Phenylbutazone ("bute")</b> (Butazolidin®)	2.0 mg/Lb (2.0 grams/1000Lb) or 1.0 mg/Lb (1.0 grams/1000Lb)	>12 hours  AM & PM feed - (12 hours apart)	2.0 g = 10 cc injectable (200 mg/ml) or  1.0 g tablet/powder (twice daily) or 1.0 g units of paste	5 days	IV  Oral
<b>Flunixin Meglumine</b> (Banamine®)	0.5 mg/Lb (500 mg/1000Lb)	>12 hours	500 mg = 10 cc injectable (50 mg/ml) or 2 - 250 mg granules packet, or 1 - 500 mg granules packet or 500 mg units of paste	5 days	IV Oral
<b>Ketoprofen</b> (Ketofen®)	1.0 mg/Lb (1.0 gram/1000Lb)	>12 hours	1.0 g = 10 cc injectable (100 mg/ml)	5 days	IV
<b>Meclofenamic Acid</b> (Arquel®)	0.5 mg/Lb (500 mg/1000Lb)		0.5 g = 1 - 500 mg granules packet	5 days	Oral, 2 doses each day, 12 hours apart
<b>Naproxen</b> (Naprosyn®)	4.0 mg/Lb (4.0 grams/1000Lb)	>12 hours	4.0 g = 8 - 500 mg tablets	5 days	Oral
<b>Firocoxib</b> (Equioxx®)	0.0455 mg/Lb (45.5 mg/1000Lb)	>12 hours	—	14 days	Oral
<b>Eltenac</b>	0.25 mg/Lb (250 mg/1000Lb)	>12 hours	250 mg = 5 cc injectable (50 mg/ml)	5 days	IV
<b>Methocarbamol</b> (Robaxin®)	5.0 mg/Lb (5.0 grams/1000Lb)	>6 hours	5.0g = 50 cc injectable (100 mg/ml) or 10 - 500 mg tablets	5 days	Oral, IV, 2 doses each day, 12 hours apart
<b>Dexamethasone</b> (Azium®)	2.0 mg/100Lb (20 mg/1000Lb) or 0.5 mg/100Lb (5.0 mg/1000Lb) or 1.0 mg/100Lb (10 mg/1000Lb)	>12 hours  >12 hours  >12 hours	20.0 mg = 5 cc injectable (4 mg/ml) 5.0 mg = 1.25 cc injectable (4 mg/ml) 10.0 mg = One 10 mg powder	—  —  —	IV, IM  IV  Oral